C295865-01, Queen City Wastewater Treatment Plant Improvements Project Permit No. CP0002551
Queen City WWTF, MO-0093785

STATE OF MISSOURI
DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

e

0
i

CONSTRUCTION PERMIT

The Missouri Department of Natural Resources hereby issues a permit to:

City of Queen City
Queen City Wastewater Treatment Facility
0.25 mi SE of Chilly School Rd and Lincoln St
Queen City, MO 63561

for the construction of (described facilities):

See attached.

Permit Conditions:

See attached.

Construction of such proposed facilities shall be in accordance with the provisions of the Missouri Clean Water Law, Chapter 644, RSMo., and
regulation promulgated thereunder, or this permit may be revoked by the Department of Natural Resources.

As the department does not examine structural features of design or the efficiency of mechanical equipment, the issuance of this permit does not
include approval of these features.

A representative of the department may inspect the work covered by this permit during construction. Issuance of a permit to operate by the
department will be contingent on the work substantially adhering to the approved plans and specifications.

This permit applies only to the construction of water pollution control components; it does not apply to other environmentally regulated areas.

August 26, 2025
Effective Date

August 25,2027 5

Expiration Date Heather S. Peters, Director, Water Protection Program



C295865-01, Queen City Wastewater Treatment Plant Improvements Project Permit No. CP0002551
Queen City WWTF, MO-0093785

CONSTRUCTION PERMIT

I. CONSTRUCTION DESCRIPTION

The proposed upgrades include Moving Bed Biological Reactor (MMBR) system, sludge
removal from the lagoons, stabilization of the earthen lagoon berms, manhole structure
replacements, and ultraviolet (UV) disinfection system.

This project will also include general site work appropriate to the scope and purpose of the
project and all necessary appurtenances to make a complete and usable wastewater treatment

facility.

II. COST ANALYSIS FOR COMPLIANCE

Pursuant to Section 644.145, RSMo., when issuing permits under this chapter that
incorporate a new requirement for discharges from publicly owned combined or separate
sanitary or storm sewer systems or publicly owned treatment works, or when enforcing
provisions of this chapter or the Federal Water Pollution Control Act, 33 U.S.C. 1251 et seq.,
pertaining to any portion of a publicly owned combined or separate sanitary or storm sewer
system or publicly owned treatment works, the Department of Natural Resources shall make
a “finding of affordability” on the costs to be incurred and the impact of any rate changes on
ratepayers upon which to base such permits and decisions, to the extent allowable under this
chapter and the Federal Water Pollution Control Act. This process is completed through a
cost analysis for compliance. Permits that do not include new requirements may be deemed
affordable.

The department is not required to determine cost analysis for compliance because the permit
contains no new conditions or requirements that convey a new cost to the facility.

ITII.CONSTRUCTION PERMIT CONDITIONS

The permittee is authorized to construct subject to the following conditions:
1. This construction permit does not authorize discharge.

2. All construction shall be in accordance with the plans and specifications submitted by
Benton & Associates, Inc. on May 9, 2025, and signed and sealed by Matthew Hardy,
P.E., Cameron Jones, P.E., and Christopher Howe, P.E. on April 22, 2025, and approved
by the department on August 26, 2025.

3. Regulation 10 CSR 20-4.040(18)(B)1 requires that projects be publicly advertised,
allowing sufficient time for bids to be prepared and submitted. Projects should be
advertised at least 30 days prior to bid opening.



C295865-01, Queen City Wastewater Treatment Plant Improvements Project Permit No. CP0002551
Queen City WWTF, MO-0093785

4. The department must be contacted in writing prior to making any changes to the
approved plans and specifications that would directly or indirectly have an impact on the
capacity, flow, system layout, or reliability of the proposed wastewater treatment
facilities or any design parameter that is addressed by 10 CSR 20-8, in accordance with
10 CSR 20-8.110(11).

5. Asper 10 CSR 20-4.040, all changes in contract price or time within the approved scope
of work must be by change order in accordance with Section 19 of this rule.

6. State and federal law does not permit bypassing of raw wastewater; therefore, steps must
be taken to ensure that raw wastewater does not discharge during construction. If a
sanitary sewer overflow or bypass occurs, report the appropriate information to the
department’s electronic Sanitary Sewer Overflow/Bypass Reporting system at
https://dnr.mo.gov/mogem/ or Northeast Regional Office per 10 CSR 20-7.015(9)(G).

7. In addition to the requirements for a construction permit, 10 CSR 20-6.200 requires land
disturbance activities of 1 acre or more to obtain a Missouri State Operating Permit to
discharge stormwater. The permit requires best management practices sufficient to
control runoff and sedimentation to protect waters of the state. Land disturbance permits
will only be obtained by means of the department’s ePermitting system available online
at https://dnr.mo.gov/data-e-services/missouri-gateway-environmental-management-
mogem. See https://dnr.mo.gov/data-e-services/water/electronic-permitting-epermitting
for more information.

8. A United States Army Corps of Engineers (USACE) Section 404 Department of Army
permit (§404) along with the department’s Section 401 Water Quality Certification or
waiver (§401) may be required for the activities described in this permit. This permit is
not valid until these requirements are satisfied. If construction activity will disturb any
land below the ordinary high water mark of jurisdictional waters of the U.S., then a
§404/8401 will likely be required. Since the USACE makes determinations on what is
jurisdictional, you must contact the USACE to determine permitting requirements. See
https://dnr.mo.gov/water/business-industry-other-entities/permits-certification-
engineering-fees/section-401-water-quality for more information or you may contact the
department’s Water Protection Program at 573-522-4502 or wpsc401 cert@dnr.mo.gov.

9. All construction must adhere to applicable 10 CSR 20-8 (Chapter 8) requirements.
10. Upon completion of construction:

A. The City of Queen City will become the continuing authority for operation and
maintenance of these facilities;

B. Submit an electronic copy of the as-builts if the project was not constructed in
accordance with previously submitted plans and specifications; and


https://dnr.mo.gov/mogem/
https://dnr.mo.gov/data-e-services/missouri-gateway-environmental-management-mogem
https://dnr.mo.gov/data-e-services/missouri-gateway-environmental-management-mogem
https://dnr.mo.gov/data-e-services/water/electronic-permitting-epermitting
https://dnr.mo.gov/water/business-industry-other-entities/permits-certification-engineering-fees/section-401-water-quality
https://dnr.mo.gov/water/business-industry-other-entities/permits-certification-engineering-fees/section-401-water-quality
mailto:wpsc401cert@dnr.mo.gov

C295865-01, Queen City Wastewater Treatment Plant Improvements Project Permit No. CP0002551
Queen City WWTF, MO-0093785

C. Submit the enclosed form Statement of Work Completed to the department in
accordance with 10 CSR 20-6.010(5)(N) and request the operating permit
modification be issued. When the facility applies for their next operating permit
renewal, they will be expected to include an updated facility description on their
application.

IV.REVIEW SUMMARY

1. CONSTRUCTION PURPOSE

The project includes modifications to the existing wastewater treatment system to better
meet effluent limitations. The new MBBR system will allow for ammonia reduction
while the UV disinfection system will help meet E. coli limits consistantly. Sludge
removal will allow for better treatment and help meet new 5-day biochemical oxygen
demand (BODs) and total suspended solids (TSS) limits, as well as percent removal.

2. FACILITY DESCRIPTION

The exisiting facility has a four-cell lagoon and sludge is retained in the cells. Additions
to the wastewater treatment process include MBBR system, UV disinfection system, and
piping. Sludge will likely be removed from the lagoons. The upgrades will help meet E.
coli, ammonia, BODs, and TSS limits, as well as percent removal.

The Queen City Wastewater Treatment Facility (WWTF) is located 0.25 miles southeast
of Chilly School Road and Lincoln Street, Queen City, Missouri, in Schuyler County.
The facility has a design average flow of 67,300 gpd and serves a population equivalent
of approximately 673. The city has approximately 229 residential connections, 8
commercial connections, and no industrial connections. The collection system has
approximately 40,000 feet (ft) of sewer mains.

3. COMPLIANCE PARAMETERS

The limits following the completion of construction will be applicable to the facility:

Parameter Units | Daily Maximum Limit | Monthly Average Limit
Biochemical Oxygen Demands (BODs) mg/L 45 30
Total Suspended Solids (TSS) mg/L 45 30
BODs Percent Removal % - 85
TSS Percent Removal % - 85

4. REVIEW OF MAJOR TREATMENT DESIGN CRITERIA

Existing Components: Lagoon Cell Nos. 1, 2, 3, and 4 are non-aerated.
e Lagoon cell #1 has a surface area of approximately 178,596 ft> with a depth of 7
ft with a volume of 6 MG to provide approximately 89 days of storage.

e Lagoon cell #2 has a surface area of approximately 56,628 ft* with a depth of 7 ft
with a volume of 1.8 MG to provide approximately 26 days of storage.



C295865-01, Queen City Wastewater Treatment Plant Improvements Project Permit No. CP0002551
Queen City WWTF, MO-0093785

Lagoon cell #3 has a surface area of approximately 52,272 ft* with a depth of 10
ft with a volume of 2 MG to provide approximately 30 days of storage.

Lagoon cell #4 has a surface area of approximately 52,272 ft* with a depth of 10
ft with a volume of 2 MG to provide approximately 30 days of storage.

New Components:

Moving Bed Biological Reactor (MBBR) — The lagoon-treated effluent from Cell
No. 3 will flow by gravity to the MBBR system. The MBBR system is capable of
treating a design average flow of 67,300 gpd. The system is composed of two
tanks with each approximately 16 ft x 8 ft with a sidewater depth of 12 ft. Total
volume of the two tanks is 22,979 gallons. The average flow hydraulic retention
time is 3.9 hours and the peak flow hydraulic retention time is 2.7 hours. An
insulated cover shall be installed in each tank. An immersion tank heater will be
installed to maintain a minimum wastewater temperature of 5°C. Each tank shall
be filled with high surface area media. Aeration by means of tri-lobe or bi-lobe
positive displacement blowers each capable of supplying a total of 163 scfm with
10 HP motors. The effluent from the MBBR system will flow to Cell No. 4 for
polishing prior to disinfection and discharge.

Ultraviolet Disinfection — Disinfection is the process of removal, deactivation, or
killing of pathogenic microorganisms. The UV disinfection system will have one
bank with 15 low-pressure, high-intensity lamps capable of treating a peak flow
0f 250,000 gpd while delivering a minimum UV intensity of 30.0 mJ/cm2 with an
expected ultraviolet transmissivity of 55 percent minimum.

5. OPERATING PERMIT

Operating permit MO-0093785 will require a modification to reflect the construction
activities. The modified Queen City WWTF, MO-0093785, was successfully public
noticed from June 20, 2025, to July 21, 2025, with no comments received. Submit
the Statement of Work Completed to the department in accordance with 10 CSR
20-6.010(5)(N) and request the operating permit modification be issued.

Angie Garcia, E.IL
Financial Assistance Center
angie.garcia@dnr.mo.gov

APPENDICES

1.

Process Flow Diagram
2. Summary of Design



Process Flow Diagram
Page 1 of 2

APPENDIX 1 — PROCESS FLOW DIAGRAM



Process Flow Diagram
Page 2 of 2

omay WM TR PSR BTN TSN oD P A

[

—
oo e
B JR—
i
e,
p PGy
o L g oa g C.
SEAL
ANMELE NORMLYCREN  [>] VALVE =
& vnomawER nommLrGosss B VALVE
{75 LEVEL TRANSDUGER = GRAVTY
L BTN ASTERAT BE2. CRIEEM DETY, MR ke, KR
e e _ mrameras WASTEWATER TREATHENT FAGRITY PROPOSED -3
= Pk IMPROVEMENTS PROCESS FLOW INAGRAN
ey




Summary of Design
Page 1 of 11

APPENDIX 2 — SUMMARY OF DESIGN



Summary of Design
Page 2 of 11

Benton & Associates, Inc.
Consulting Engineers/Land Surveyors

2414 South Franklin Strest

Kirksville MO 63501

Voice (660) 865-3575 * Fax (217) 245-4149
infombentonassociates.com

email:
BENTON & ASSOCIATES INC | www.bentonassociates.com

Te: Missouri Department of Natural Resources

From: Cameron Jones, P.E. SIT

Subject:  Basis of Design - Queen City, MO - Lagoon Treatment Improvements
Date: February 12, 2024

This technical memo is provided to supplement the Queen City’s February 2024 Wastewater Construction
Permit Application, The goal of the memo is to provide additional technical and basis of design information to
review the City's plans for MDNR permitting approval. Additional sheets can be provided for your consideration
and raview upon requesat.

B&A has performed a design analysis in consultation with MDNR's *Wastewater Guidelines and Standards
Document® to confirm Missouri treatment requirements are met as detailed on the following pages.

The following design assumptions were utilized based on standard treatment conditions generally accepted
within the wastewater treatment industry based on common waste characteristics, load variation, and
temperature.

Current Flows, Design Flows, & NPDES Requirements

The following tables contain a summary of the City's current NPDES limits and describes the anticipated design
Mlows into the lagoon wastewater treatment plant (WWTP).

El OWA
Parameter {GFD‘]
NPDES Daily Average Flow at WWTP 67,300
Average Water Usage 42,000
Per Capita Sewage Flow Calculation (100 GPD J person) 67,300 |

Itis our goal to reduce the amount of inflow and infiltration reaching the plant over time, therefore the
plant was designed to handle the hydraulic capacity needed currently but will operate efficiently as
inflow and infiltration is reduced with fufure projects.

Page 1 of 10

E\Aetive Projeciitl GEX |00 Permita Permit B AMEMD Parmit BT - Charen Gty des Dete : 2 /18 24
S b e sy



Summary of Design
Page 3 of 11

Daily Average Flow (DAF) GPD 53,000 67,300
Daily Maximum Flow (DWF) GFD 250,000 250,000
BOD ma/L (ppd) 236 (104) 250 (140}
TS5 mg/L [ppd) 177 (78] 250 (140}
*Ammonia {as M) mg/L [ppd) 30(13) a0 {17)
pH s.U. 7.0 7.0

The tables above indicale significant inflow and infiliration at the wastewater treatment plant as can be
interpreted by current loadings consistent with proposed design loadings despite much higher flows. Design
loadings were based on design standards and current loadings to provide the City with ample capacity to freat
current and future customers while meeting the NPDES limits shown below.

NPDES LIMITS

CBODs @ 0.0673 MGD 45 65

T55 @ 0.0673 MGD &0 120
E. coli @0.0673 MGD 206 1030
Armifania as M 13
{Apr 1-Sep 30) 5.5
[Det 1= Mar 31) 7.6 10
Oil & Grease 15 10

pH shall be at a daily minimum of 6.5 5.1,

Treatment Design

The proposed WWTP will be modified from a purely facultative lagoon with fwo (2) lagoons in series with an
additional two (2) cells in parallel. The primary lagoon is approximately 4.1 acras at five-foot (5') of depth. The
secondary lagoon is approximately 1.3 acres at five-foot (5') of depth, followed by 2 polishing cells of equal
volume (1.2 acres) at eight-foot (8") of depth.

Rehabilitation of the facultative lagoons involves utilizing a biological sludge removal treatment program to meet
treatment volume requirements of the statute. Sludge removal will increase wastewater treatment effluent
quality. The WWTP Improvement Plan Sheets are attached to this memo as part of the permit submittal plans.

Treatment plant improvements include replacement of existing site piping with provisions for lagoon by-pass
piping, hydraulic flow through capacity, and emergency overflow berm protection. Additionally, ammonia
treatment required by MONR NPDES Permitting will be accomplished using a Moving Bed Biological Reactor
(MBBR). Typical flows will be routed through the first three (3) cells, followed by MBBR. treatment, with BOD
and TSS polishing in the fourth cell. Lastly, Ultraviolet Disinfection (UV Disinfection) will be used to inactivate E.
coli bacteria before discharging into the North Fork Salt River.

Page 2 of 10

i ative Progsarsi ] GE 391 ' fiPereriiAL ion Parrmar i AMERO Parmil BOD - Quaen City dex



Summary of Design
Page 4 of 11

Lagoon Design

Facultative lagoon sizing in Missouri is standardized by the most consefvative method avallable, called the
areal loading rate method. Other methods, which typically require much less treatment volume, include plug
flow with axial dispersion, mulfiple correlation method, complete-mix model, and plug-flow model.

As outlined in 10 CSR 20-8.200 Wastewater Treatment Lagoons and Wastewater Irrigation Allematives and
MDNR Wastewater Guidelines and Standards Document Chapter 11 Section 11.2.2. Missour standards outline
BOD lnadings limits of thirty-four pounds per day per acre (34 Ibs/day/acre) at three-foot (3') operating depthin
the primary cells. The second cell requires three-tenths (0.3) the area of the primary cell, The third and fourth
cells should have one-tenth {0.1) the area of the primary cell.

The “freeboard” height for the rehabilitated lagoons is 2 feet, which is the standard minimum of 2 feet.

Legoon deptha arc controlled via an effluent control structure featuring draw off valves at two foot incremaonts
on the effluent. This will give the operator the flexibility to select the draw-off level in the lagoons by time of year
and lagoon conditions. Additionally, the Primary Lagoon will act as Flow Equalization for storm flows across the
4.1 acres of surface area.

Cell #1 = Araal Loading Rate

Cell #1 Design Loading =140 ppd
+ Required 15 Cell Loading Rate = 35 Ibs/acre/day
Required Cell #1 Sizing =4 acres < Existing Cell #1 (4.1 Acres) MDNR Reg OK!

Cell #2 — Areal Loading Rate

Required Cell #1 Sizing =4 acres
* Required Cell #2 Sizing = 0.3 Cell 1
Required Cell #2 Sizing =1.2Acres < Existing Cell #2 (1.3 Acres) MDNR Reg OKI

Cell #3 — Areal Loading Rate

Required Cell #1 Sizing =4 Acres
* Required Cell #3 Sizing =0.1Call #1
Required Cell #3 Sizing =04 Acres < Existing Cell #3 (1.2 Acres) MDNR Reg OKI

Cell #4 = Areal Loading Rate

Required Cell #1 Sizing = 4 Acres
x Required Cell #4 Sizing = 0.1 Call #1
Required Cell #4 Sizing =0.4 Acres < Existing Cell #4 (1.2 Acres) MDNR Reg OK!
Page 3 of 10

B LAeiwg Prajecd. 16 HEIE 41 Parmi vl onereetion Farmee' Bl AMERMDO Ferrmat BOD - Quean City.adoz



Summary of Design
Page S of 11

Detention Time

MUNH Wastewater Guidelnes and Standards Uocument Chapter 11 Section 11.2.2 includés additional
requirements of one hundred twenty (120) days detention time between the two-foot (2') level and the
maximum operating depth in the entire lagoon system and one (1) month's storage of average daily flow in
each of the 3" and 4" Cells.

Cell 1 has approximate dimensions and geometries as follows:

Top-to-Top Length = 710 fest
Top-to-Top Width = 260 feet
Side Slope - Uniform (Rise/Run) = 3:1
Depth = 7 fest
Water Depth = 5 feat

The geometry of existing Cell 1 with sloped sides can best be described as a “"truncated pyramid.” The volume
of a fruncated pyramid utilizing the dimensions above and others including water depth, has been calculated
using 3-dimensional modeling.

Based on the proposed geometries, Cell 1 has the following approximate volumes:

Total Violume (To Top-of-Berm) = 8,630,470 Cubic Feet
Water Volume = 796,070 Cubic Feet

+ Design Average Flow = 8,997 Cublc Feet/Day
Detention Time = 89 Days
Water Volume less bottom 2' = 494,094 Cubic Feet

+ Design Average Flow = 8,997 Cubic Feet/Day
Detention Time = 55 Days

Call 2 has approximate dimensions and geometries as follows:

Top-to-Top Length = 250 faet

Top-to-Top Width - 240 feet

Side Slope - Uniform (Rise/Run) = 3:1

Repth = 7 foat

Water Depth = 5 feat

The geometry of existing Cell 2 with sloped sides can best be described as a "fruncated pyramid.” The volume
of a truncated pyramid utilizing the dimensicns above and others including water depth, has been calculated
using 3-dimensional modaling.

Page 4 of 10

T Aetive Progesos | GE 291 P Deoumsns Fermins WOonamucton Parmifill & AMEMO Permit BOD - hoen Cisy doc



Summary of Design
Page 6 of 11

Based on the proposed geometries, Cell 2 has the following approximate volumes:

| otal Volume {To Top-of-Bérm) = 352,086 Cuble Feel
Water Volume = 237 870 Cuble Feel

+ Design Average Flow = 8,997 Cubic FeetDay
Detention Time = 26 Days
Water Volume less bottom 2° = 150,534 Cubic Feet

+ Dasign Average Flow = 8,997 Cubic Feet/Day
Detention Time = 17 Days

Cells 3 & 4 have approximately the same water surface area based on survey data and as-built plans, Cell 3is
triangle shapcd and therefore Cell 4 was used to calculate velumas for bath Cell 3 and Call 4.

Approximate dimensions and geometries of Cell 4 are as follows:

Top-to-Top Length = 285 feet
Top-to-Top Width = 170 feet
Side Slope - Uniform (Rise/Run) = A
Depth = 10 feet
Water Depth = 8 fest

The geometry of existing Cells 3 & 4 with sloped sides can best be described as a “truncated pyramid.” The
volume of a truncated pyramid utilizing the dimensions above and others including water depth, has been
caleulated using 3-dimensional modeling.

Based on the proposed geometries, Cells 3 & 4 has the following approximate volumes:

Total Volume (To Top-of-Berm) = 360,000 Cubic Feet
Water Volume = 268,464 Cubic Fest

+ Design Average Flow = 8,997 Cubic FeetDay
Dietention Time = 30 Days
Water Volume less bottom 2° = 214 848 Cubie Feet

+ Design Average Flow = 8,897 Cubic Fest/Day
Detention Time = 24 Days

Page 5 of 10

o bevee Frojes] 613914100 Permikil O jsn PermitiB i AMEMD Permiit RO - Jusen City dnc




Summary of Design
Page 7 of 11

Total Detention Time

Cell #1 = BY Vays
Cell #2 = 26 Days
Cell #3 = 30 Days = One Month Storage MDNR Reg OK!
+ Cell #4 = 30 Days = One Month Storage MDNR Reg OK!
175 Days

Datention Time Less Bottom 2'

Cell #1 = 55 Days
Cell #2 =17 Days
Cell #3 = 24 Days
+ Cell #4 = 24 Days

120 Daya =120 Daya Storage MDNR Reg OK]

MEER Design

MBBR Design and selection included manufacture proposals, cost comparisons, site visits, and owner input on
operational considerations. A manufacture was designated as the Basis of Design and multiple manufactures
will be considered for construction bids on a performance basis, Manufaciures will need to meet or exceed
design parameters listed below in the Triplepoint Environmental design proposal for their NitrCx Process.

The NitrOx Process ufilizes the existing lagoon infrastructure for 90% BOD removal, after which nitrifying
bacteria begin to nitrify, The efMuent from the lagoons then flows hydraulically or s pumped Into a two-stage
nitrification reactor. In colder climates where the winter water temperature drops below 4° C, a thermal
requlation heat exchanger is added in order fo increase the water temperature; typically, only a few degrees
during the coldest manths of the year. In the two NitrOx Reactor cells, there are millions of individual biofilm
carriers that provide a habitat for nitrifying bacteria, ensuring that there are sufficient nitrifying bacteria even in
the coldest water canditions. Each NitrOx Reactor cell has aeration to provide the necessary oxygen, as well as
to create a complete mix environment to keep the biofilm carriers in constant motion. The two cells are covered
with floating insulated covers to mitigate heat logs and the media is kept in the tank with stainless steel sieves.
Finally the influent from the second NitrOx Reactor is discharged into a final palishing/clarification lagoon prior
to the ultimate discharge from the lagoon system.

Considering the lagoon geometry and preceding assumptions, the MBBR design calculations are as follows.
Moto that the MBBR system has been primarily designed by Triplepaint Environmental,

Page 6 of 10

E ctse Projestd I GE 29 L Dot sl 8P e W ortn ols Peel (B S AMERHD Permlt BOO - Qe Ty o



Summary of Design

SUMMARY - Design input Values

Plant Influent Characteristics Units Walues
1 AN AT EES LAY HEW Bpd 87,300
2 haximum Monthly Average Daily Flow Bpd 140,225
3 Peak Daily Flow Egpd 301,904
4 Prak Hourly Flaw gpd 269,200
5 Infiuent BOD mig/L 250
& Influent BOD Ibs/day 292.4
7 Influent T35 migfL 250
4 Influent TS |bs/day 293 .4
] Influent NH3-N mgiL 0.
1a Influent HH3-N Ibs/day 35.1
11 Influent TEN mg/L LY
12 Influent TEM 14 ey 40.%
13 Influent pH T
14 Wil T Teimgeraiun g oy £ 132

MitrOn Influent Characteristics Units Values
15 Annual Average Daily Flow Epd 67300
16 Boulmaim Manh |y Serage Bally Fla gmd 8228
i7 Poak Daily Flow e 171,063
13 Peak Hourly Flow gpd 204,713
19 Influent BOD gL 30
0 Influent TS5 mgsL 30
il Imfluent 3N gL 6.7
12 Influent TEN mgsL 312
3 Design Influsnt TEN meL i1z
Al Alkalinity Required 85 C3C03 {MEnwmum) mefL 250
4 Imifl went pH 7
15 Ritry Water Temperaturs diggC 5

SUMMARY - General Design Porameters

MitrOix Tank Sizing Summary Limits Valuss
26 Kurber of Treatment Trains Propased 1
17 Mumber of Tanks Per Train 4
18 Total Mumber of Tanks F
9 Length of Each ft 160
i Width of Each ft &0
31 SideWater Depth of Each ft 12
EF lank He ght of Each ft 15
33 volume of Each gallons 11 489
34 Wolurme Total gallons 22,979
3L Hydraulic Retention Time at Max Month Flow heziirs ER)
36 Hydraulic Retentian Tima at Peak Haurly Flow hiours 2.7
40 Mumber of &res Units per Tank 2
41 Tatal Mumber of Ares Units 4

B LS Py

DOE 39| AL L1

Page 7 of 10

‘mprechion Pornit Bl AAERD Pareil BOD - Chaen Oy dee



Summary of Design
Page 9 of 11

MitrOn Air Requirement {Per Treatmant Train] Stage 1 Stage 2
42 AOR (lbs/dav) 107 107
43 Aasumed Bffuser Suben: ot AWL [Fr] 11.25 11.25
44 Clavation [it] 1,004 1,004
45 Mpha 0.60 060
4B Beta 1] 09
4r Target DO Residual (MBSR Process] (mefL] 5.0 50
4B SO0 (ks day) 444 a44
4 Ta Diffus er Efficlencyft, Swbm ce 1.9 19
50 Alrflew [scfm) 5_1 E
NitrOx Blower Requirement Summary Units Values
51 Ho, of Blowers 2
5 Alrflow Ramulremmant per Bl ower aefr 161
53 Airflow per 1,000 scfm scfmyf1,000 of 53
EE] Water Pressure ot Alr Relense Depth psig 487
25 Fiping and Diffuasr Loaasa mulg 2,50
CE Cushion psig 1.00
57 Maximum Design Discharge Pressure [+ 1= 637
58 Assumed Overall Efficiency 052
53 Approvimate BHP Requlrement/Blower bhp 73
G Approximate BHF Requiremant Total bhp 7.3
Bl Esti mated Mameplate HP § Blawer hp 10
62 Bl ot Type Tri-Lohe P
SUMMARY - Colculoted Output Values
MitrOx Efflusnt Parameters Units Values
63 Effluent SCEDD meL 7.5
64 Efflunnt SCEOD | ks fday L
65 Effluent MH3-N in Winter {Manthly Average) mRL F 24
L] Effluent FH3-M in Winker (fMonthly Swaerage) I fefay 14
67 Effiuient MHI-M in Swmmer (Manthly faerage) mgL " i3
[:E] Effluant MH3-M In Summer (Manthly Average) 15 Moy 15
4. FTE = a {SOTE) &% (f C*=r - DOJ £ C'e Sfield sransfer efficiency

Where,
=]
B
B=1.024
Do
c‘_r
Clan
T

contaminant factor ([contaminants. deoth. bubble sizel (range: 0.40-0.701

TOS factor total desolved solids}|range: 0.90-1.00)

temperature factor
target dissolved oxygen level (mgfL)

Saturation oxygen concantration at site—adjusted for water depth

sat oxygen concentration at 5TP conditions —adjusted for water depth

water temperature [Celsius)

As can be seen in the calculations above, conservativa influent values assume very little ammonia remaoval in
the facultative lagoons and relatively low water temperature while meeting NPDES effluent limitations. Certain
upstream preliminary treatment units are required by MDNR regulation 10 CSR 20-8.180{8). Each of the
following are met by the three upstream lagoons: reduchion of pass-through and suspended salids, grit remeval,
oil and grease removal, primary clarification, and controlled release of hydrogen sulfide. Aeration equipment
associated with the MBBR will also mitigate hydrogen sulfide issues. Further, all metal within the MBBR will be
curusion resisianl Slainkess Slesl.

Page 8 of 10

K Aiva Projscest | GE291 AiDecumants\PemitsCorsmac fion Permi (RS AMERID Penmic BOD « Qs Cliy.do:



Ultraviolet Disinfection

Summary of Design
Page 10 of 11

UV Disinfection and Selaction included manufaciire propasals, cost comparisons, sita visits, and owner input
on operational considerations. A manufacture was designated as the Basis of Design and multiple
manufactures will be considerad for construction bids on a performance basis. Manufactures will need to mest

or excaed design parameters listed below in the Enagua design proposal,

UV dosage is basad on Average Dally Flow, where peak hour flows will be equalized by a combination of
upstream |agoon surface area and hydraulics between the lagoons, UV Disinfection, flow and level control
structure, and outfall piping, Hydraulic modeling using Visual Hydraulics confirms that the MDF of 250,000 gpd

can be maintained through the UY channel while maintaining freeboard on the lagoons.

As a facility with a design average flow of less than cne hundred thousand gallons perday (100,000 gpd) and
have seasonal bacterial effluent limits, one (1) stored spare module for maintenance will be provided.

The details of the UV design critenia, process configuration, and UY reactor are provided in the following tables.

Influent Limits__ Reactor model numkber M5.03021
Paak Disinfection 027188 | MAGDY GPM Reactar type In-Fipa
Flow Rate Installation notas Indoarf Qutdoor = Covered
Average Daily Flow 067547 BAGDY GPM Installation
Rate . - Process connection 5.00" @ CL 150 Flange
E;?;:nm“mr Excherichia Coli {E. Cofl Reactor cnnflﬁurathn Standard
UV Transmittance | 55.0 % UVT Minimum STV Larripas- ENaqI el 145-Watt LPHO Non-
{min) 001.0617045 ¥UNWEOL Amalgarn Smart Lamps
Inflas rit Masimum® 000 CrUfaee mi LW Lﬂmﬂ output at 253.7nm 55.00 Watts
EMlusnt Limits [Mminﬂl wattEb
Total Suspenided 30 i weekly sverage Ballasts - Enaqua part f: 145-Watt Enlight High
| Solids® E02. 5 242TM Effl:len-c:',r Ballast

Total CEOD,* 30 mg/l weakly average Non-Contack Reactor Material C-Series AFPB40 Tube
Mean Particle Size® | 30 Microns Material of Construction 304 55
Totad Iron® a3 mlll'l
EMiant Turbidity® 5.0 NTU
Bialegical Treatment | MITROK Lagaan, Clarification U REACTOR(S)
Process # of proposad UV reactors 1
UY Performance Standands # of banks per reactor 1
Effluent Permit e CFULED mil af E. Cali (30—  of AFP tubes pEr reactor &
E:'t:;:e illi} :?r:::n:?:::imnr 300 Sl i P P A
{manufacturer il fem?. After applying B of |amps per Lamp rack >
cakculated) certified Lamp End of Lamg Total if of lamps per bank 15

Life (EDLL} of .87, Fouling Total i of ballasts per bank 15

P07 OF 43, lotal #of lamps per reackor 15

COMNTROLS & ELECTRICAL

ADRX-Local Control Panel with LCD Screen, | 1
HOA Switch, and UV Status and Alarm
Indictors.

SENSORS

UV intensity sensor - Enagqua part number: 1
560.601902

Page 9 of 10

K- ufone Fropsmst] GE 3 D uou reenist Parml 00 itocd on Permict B8 AMERMD Ferrndl BOD - Guemn Cin. dos



Summary of Design
Page 11 of 11

A is shown in these design basis calculations, the proposed facultative lagoons, MBBR, and UV Disinfection
can adequately meet and exceed NPDES permit limits. Preceding discussions within this memo and the Cueen
City FP also demonstrate thal his proposed treatment plant will provide operational emelencies and bé able 1o
be modified efficiently to meet anticipated future effluent goals if required.

Page 10 of 10

LA eve P e8| SE25] Alvimin ends iPerml 1540 i 1 Permi (B A MERICH Parmall BOD - Qoeen Cing. dod



FOR DEPARTMENT USE ONLY

== MISSOURI DEPARTMENT OF NATURAL RESOURCES APP NO. CP NO.
~~~| WATER PROTECTION PROGRAM
A ‘ @ APPLICATION FOR CONSTRUCTION PERMIT — FEE RECEIVED CHECKNO.
WASTEWATER TREATMENT FACILITY

DATE RECEIVED

APPLICATION OVERVIEW

The Application for Construction Permit — Wastewater Treatment Facility form has been developed in a modular format and consists
of Part A and B. All applicants must complete Part A. Part B should be completed for applicants who currently land-apply
wastewater or propose land application for wastewater treatment. Please read the accompanying instructions before
completing this form. Submittal of an incomplete application may result in the application being returned.

PART A — BASIC INFORMATION

1.0 APPLICATION INFORMATION (Note — If any of the questions in this section are answered NO, this application may be
considered incomplete and returned.)

1.1 lIs this a Federal/State funded project? [ YES [ N/A Funding Agency: SRF Project #: C295865-01

1.2 Has the Missouri Department of Natural Resources approved the proposed project’s antidegradation review?
[J YES Date of Approval: ¥ N/A

1.3 Has the department approved the proposed project’s facility plan*?
[J YES Date of Approval: NO (If No, complete No. 1.4.)

1.4 [Complete only if answered No on No. 1.3.] Is a copy of the facility plan* for wastewater treatment facilities included with this
application?
OYES []NO Exempt because Previously Submitted July 2022 Amendment

1.5 Is a copy of the appropriate plans* and specifications* included with this application?
YES Denote which form is submitted: [¥] Hard copy Electronic copy (See instructions.) [JNO

1.6 Is a summary of design* included with this application? ] YES [JNO

1.7 Has the appropriate operating permit application (A, B, or B2) been submitted to the department?
[] YES Date of submittal:
V1 Enclosed is the appropriate operating permit application and fee submittal. Denote which form: [JA WB [1B2
1 N/A: However, In the event the department believes that my operating permit requires revision to permit limitation such as
changing equivalent to secondary limits to secondary limits or adding total residual chlorine limits, please share a draft copy prior
to public notice? YES [INO

1.8 Is the facility currently under enforcement with the department or the Environmental Protection Agency? [JYES [ NO

1.9 Is the appropriate fee or JetPay confirmation included with this application? []YES M NO
See Section 7.0

* Must be affixed with a Missouri registered professional engineer's seal, signature and date.

2.0 PROJECT INFORMATION

2.1 NAME OF PROJECT 2.2 ESTIMATED PROJECT CONSTRUCTION COST
Queen City Wastewater System Improvements $ 2,154,000

2.3 PROJECT DESCRIPTION
Rehabilitation of the wastewater treatment facility including but not limited to the stabilization of the earthen lagoon berms, pipe and
manhole structure replacements and the addition of ammonia and UV treatment.

2.4 SLUDGE HANDLING, USE AND DISPOSAL DESCRIPTION

Sludge disposal is not in the scope of this project. Accumulated sludge has been surveyed and determined to be a candidate for
biological sludge treatment prior to construction.

2.5 DESIGN INFORMATION
A. Current population: 562__:  Design population: 673

B. Actual Flow: 53k gpd; Design Average Flow: 67.3k_gpd;
Actual Peak Daily Flow: 250k _gpd; Design Maximum Daily Flow: 250k gpd; Design Wet Weather Event: 250k _

2.6 ADDITIONAL INFORMATION
A. Is a topographic map attached? YES []JNO

B. Is a process flow diagram attached? YES [INO

MO 780-2189 (02-1 9-) Page 1 of 3



3.0 WASTEWATER TREATMENT FACILITY

NAME TELEPHONE NUMBER WITH AREA CODE E-MAIL ADDRESS

Queen City Wastewater Treatment Facility 1-660-766-2735 cityofqueencity63561@gmail.com
ADDRESS (PHYSICAL) CITY STATE ZIP CODE COUNTY

0.25 mi SE of Chilly School rd. & Lincoln st | Queen City MO 63561 Schuyler

Wastewater Treatment Facility: Mo- 0093785 (Outfall 001 Of 001 )

3.1 Legal Description: SW % NE 1% SW 1 Sec. 26 , T 65N R 15W
(Use additional pages if construction of more than one outfall is proposed.)

3.2 UTM Coordinates Easting (X): 938499  Northing (Y): 4472993
For Universal Transverse Mercator (UTM), Zone 15 North referenced to North American Datum 1983 (NAD83)

3.3 Name of receiving streams: North Fork Salt River

4.0 PROJECT OWNER

NAME TELEPHONE NUMBER WITH AREA CODE E-MAIL ADDRESS

City of Queen City 1-660-766-2735 cityofqueencity63561@gmail.com
ADDRESS CITY STATE ZIP CODE

P.O. Box 400 Queen City MO 63561

5.0 CONTINUING AUTHORITY: A continuing authority is a company, business, entity or person(s) that will be operating the facility
and/or ensuring compliance with the permit requirements.

NAME TELEPHONE NUMBER WITH AREA CODE E-MAIL ADDRESS
Same as above

ADDRESS CITY STATE ZIP CODE

Wm the continuing authority, if different than the owner, is included with this application. Oyes [NO N/A

5.2 COMPLETE THE NG IF THE CONTINUING AUTHORITY IS A MISSOURI PUBLIC SERVICE COMMISSION REGULATED ENTITY.
A. Is a copy of the certificaté venience and necessity included with this application? []YES []NO

5.3 COMPLETE THE FOLLOWING IF THE CONTINUING AUTHO PROPERTY OWNERS ASSOCIATION.
A. Is a copy of the as-filed restrictions and covenants inclu ith this application? [JYES []NO

B. Is a copy of the as-filed warranty deed, quitclaim deed or other legal ent which transfers ownership of the land for the
wastewater treatment facility to the association included with this application? s [INo

C. Is a copy of the as-filed legal instrument (typically the plat) that provides the association with vafi
included with this application? [ ]YES [JNO

D. Is a copy of the Missouri Secretary of State’s nonprofit corporation certificate included with this application? [] YES

ements for all sewers

6.0 ENGINEER
ENGINEER NAME / COMPANY NAME TELEPHONE NUMBER WITH AREA CODE E-MAIL ADDRESS
C. Cameron Jones / Benton & Associates 217-245-4146 cjones@bentonassociates.com
ADDRESS CITY STATE ZIP CODE
2414 S Franklin St Kirksville MO 63501
7.0 APPLICATION FEE
DCHECK NUMBER DJETPAY CONFIRMATION NUMBER

8.0 PROJECT OWNER: | certify under penalty of law that this document and all attachments were prepared under my direction or
supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the information
submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for
gathering the information, the information submitted is, to the best of my knowledge and belief, true, accurate, and complete. | am
aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for
knowing violations.

PROJECT OWNER SIGNATURE s
/“‘u p

e A

PRINTED NAME™ DATE
John March 2 = ”3; % u/
TITLE OR CORPORATE POSITION TELEPHONE NUMBER WITH AREA CODE E-MAIL ADDRESS b
Mayor 660-341-1911 cityofqueencity63561@gmail.com
Mail completed copy to: MISSOURI DEPARTMENT OF NATURAL RESOURCES
WATER PROTECTION PROGRAM
P.0. BOX 176

JEFFERSON CITY, MO 65102-0176

END OF PART A.
REFER TO THE APPLICATION OVERVIEW TO DETERMINE WHETHER PART B NEEDS TO BE COMPLETE.

MO 780-2189 (02-19) Page 2 of 3



ART B — LAND APPLICATION ONLY
(Sybmit only if the proposed construction project includes land application of wastewater.)

8.0 FACILITY INFORMATION

8.1 Typ@of wastewater to be irrigated:  [] Domestic  [] State/National Park [ ] Seasonal business
1 Muhjcipal  [] Municipal with a pretreatment program or significant industrial users
[[1 OtheNexplain)

8.2 Months when\the business or enterprise will operate or generate wastewater:
[1 12 months per year  [] Part of the year (list months):

8.3 This system is designed for:
[] No-discharge.
[] Partial irrigation whem\feasible and discharge rest of time.
[ Irrigation during recreational season, April — October, and discharge during November — March.
[[] Other (explain) :

9.0 STORAGE BASINS X

9.1 Number of storage basins: \{se additional pages if greater than three basins.)

9.2 Type of basins: [] Steel [ Concéti [ Fiberglass [] Earthen [] Earthen with membrane liner

9.3 Storage basin dimensions at inside top of beym (feet). Report freeboard as feet from top of berm to emergency spillway or
overflow pipe.

Basin #1: Length Width Dep Freeboard Depth Safety % Slope
Basin #2: Length Width Depth Freeboard Depth Safety % Slope
Basin #3: Length Width Depth \ Freeboard Depth Safety % Slope
9.4 Storage Basin operating levels (report as feet below emgrgency overflow level).
Basin #1:  Maximum operating water level ft inimum operating water level ft
Basin#2:  Maximum operating water level ft imum operating water level ft
Basin #3:  Maximum operating water level ft  Minigum operating water level ft
9.5 Design depth of sludge in storage basins.
Basin #1: ft Basin #2: ft Basin #3:
9.6 Existing sludge depth, if the basins are currently in operation.
Basin #1: ft Basin #2: ft Basin #3: ft
9.7 Total design sludge storage: dry tons and cubic feet \
10.0 LAND APPLICATION SYSTEM
10.1 Number of irrigation sites Total Acres Maximum % field slop
Location: i Va, Vi, Sec. T R County Acres
Location: Y, Va, Vi, Sec. T R \ County Acres
Location: Va, Vi, Ya, Sec. T R County Acres
(Use additional pages if greater than three irrigation sites.)
10.2 Type of vegetation: [] Grasshay []Pasture [] Timber [ Row crops
[ Other (describe)
10.3 Wastewater flow (dry weather) gallons per day: Average annual Seasonal O}\Keason
10.4 Land application rate (design flow including 1-in-10 year storm water flows):
Design: inchesl/year inches/hour inches/day inches/week
Actual: inches/year inches/hour inches/day inches/week
10.5 Total irrigation per year (gallons):  Design: gal Actual: gal \
10.6 Actual months used for irrigation (check all that apply):
[dJan [JFeb [[IMar [JApr [dMay [JJun [JJul [JAug [1Sep [1Oct [JNov []Dec

10.7 Land application rate is based on:
[ Hydraulic Loading  [] Other (describe)
[1 Nutrient Management Plan (N&P) I N&P is selected, is the plan included? [JYES [INO

MO 780-2189 (02-19) Page 3 of 3



(3| MISSOURI DEPARTMENT OF NATURAL RESOURCES FOR AGENCY USE ONLY

~~| WATER PROTECTION PROGRAM
& @ FORM B: APPLICATION FOR OPERATING PERMIT FOR

CHECK NUMBER

FACILITIES THAT RECEIVE PRIMARILY DOMESTIC WASTE AND [ DATERECEIVED [ FEE SUBMITTED

HAVE A DESIGN FLOW LESS THAN OR EQUAL TO 100,000 PUNRISSS A—
GALLONS PER DAY

READ THE ACCOMPANYING INSTRUCTIONS BEFORE COMPLETING THIS FORM

1. THIS APPLICATION IS FOR:

[0 An operating permit for a new or unpermitted facility. ~ Construction Permit #
(Include completed antidegradation review or request for antidegradation review, see instructions)

[l A new site-specific operating permit formerly general permit #MOG

[] A site-specific operating permit renewal: Permit #MO- Expiration Date
[/l A site-specific operating permit modification: ~ Permit #MO- 0093785 Reason: Ammonia & UV Treatment Addition
[] General permit (NON-POTWs) (MOGD —discharging < 50,000 GPD or MOG823 — Land Application of Domestic Wastewater):
Permit #MO- Expiration Date
1.1 Is the appropriate fee included with the application (see instructions for appropriate fee)? YES [INO
2. FACILITY
NAME TELEPHONE NUMBER WITH AREA CODE
Queen City Wastewater Treatment Facility 1-660-766-2735
ADDRESS (PHYSICAL) CITY STATE ZIP CODE
0.25 mi SE of Chilly School Rd and Lincoln St Queen City MO 63561
2.1 Legal description: Sec.26 ,T65N ,R 15W County Schuyler
2.2 UTM Coordinates Easting (X): 538499 Northing (Y): 4472993
For Universal Transverse Mercator (UTM), Zone 15 North referenced to North American Datum 1983 (NAD83)
2.3 Name of receiving stream: North Fork Salt River
2.4 Number of outfalls: 1 Wastewater outfalls: 1 Stormwater outfalls: 0 Instream monitoring sites: 0
3. OWNER:
NAME EMAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE
City of Queen City cityofqueencity63561@gmaija| 1-660-766-2735
ADDRESS CITY STATE ZIP CODE
PO Box 400 Queen City MO 63561
3.1 Request review of draft permit prior to public notice? VI YES [INO
3.2 Are you a publicly owned treatment works? YES []NO
If yes, please attach the Financial Questionnaire. See: https://dnr.mo.gov/forms/780-2511-f.pdf
3.3 Are you a privately owned treatment works? [1YES NO

3.4 Are you a privately owned treatment facility regulated by the Public Service Commission? [JYES [VINO

4. CONTINUING AUTHORITY:

NAME EMAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE
Same as Owner
ADDRESS CITY STATE ZIP CODE

If the continuing authority is different than the owner, include a copy of the contract agreement between the two parties and a
description of the responsibilities of both parties within the agreement.

5. OPERATOR

NAME TITLE CERTIFICATE NUMBER
Les True Operator 6657

EMAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE

cityofqueencity63561 660-766-2735

6. FACILITY CONTACT

NAME TITLE
John March Mayor

EMAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE
cityofqueencity63561@gmail.com 660-766-2735

ADDRESS CITY STATE ZIP CODE
PO Box 400 Queen City MO 63561

MO 780-1512 (03-21)




7. DESCRIPTION OF FACILITY

7.1 Process Flow Diagram or Schematic: Provide a diagram showing the processes of the treatment plant. Show all of the
treatment units, including disinfection (e.g. — chlorination and dechlorination), influents, and outfalls. Specify where samples are
taken. Indicate any treatment process changes in the routing of wastewater during dry weather and peak wet weather. Include a
brief narrative description of the diagram.

Attach sheets as necessary.

The Queen City sewer collection system flows by gravity to the Queen City Wastewater Treatment Facility by gravity into a manual
bar screen, thru manhole #3, to manhole #2 where flow measured via V-notch weir and level transducer. From there sewage flows by
gravity to proposed manhole #1, where flow can be directed into the primary facultative lagoon or into the primary cell bypass. Normal
flow continues thru the treatment plant to the secondary facultative lagoon, third cell, proposed moving bed bio-reactor (MBBR), cell 4,
proposed ultra-violet disinfection, proposed level control structure, and finally to Outfall 001.

Samples can be taken at the outfall or at the level control structure.

The proposed WWTP will be modified from a purely facultative lagoon with two (2) lagoons in series with an additional two (2) cells in
parallel. The primary lagoon is approximately 4.1 acres at five-foot (5°) of depth. The secondary lagoon is approximately 1.3 acres at
five-foot (5) of depth, followed by 2 polishing cells of equal volume (1.2 acres) at eight-foot (8') of depth.

Treatment plant improvements include replacement of existing site piping with provisions for lagoon by-pass piping, hydraulic flow
through capacity, and emergency overflow berm protection. Additionally, ammonia treatment required by MDNR NPDES Permitting
will be accomplished using a Moving Bed Biological Reactor (MBBR). Typical flows will be routed through the first three (3) cells,
followed by MBBR treatment, with BOD and TSS polishing in the fourth cell. Lastly, Ultraviolet Disinfection (UV Disinfection) will be
used to inactivate E. coli bacteria before discharging into the North Fork Salt River.

Proposed emergency overflow piping is included on the downstream of the primary cell, prior to the proposed MBBR, and from cell #4
to the level control structure.

Please see the attached flow diagram in plan sheets and Basis of Design Report.

7.2 Attach an aerial photograph or USGS topographic map showing the location of the facility and outfall.

Please see the following website:
https://modnr.maps.arcqis.com/apps/webappviewer/index.html?id=1d81212e0854478ca0dae87c33c8c5ce

See attached.

MO 780-1512 03-21)



8. ADDITIONAL FACILITY INFORMATION

8.1 Number of people presently connected or population equivalent (P.E.) 552 Design P.E. g73

8.2  Connections to the facility: 237
Number of units presently connected: 237

Residential: 229 Commercial: 8 Industrial: 0

8.3  Design flow: 67,300 Actual flow: 48,500

8.4  Will discharge be continuous through the year?  []Yes []No
Discharge will occur during the following months: All 12
How many days of the week will discharge occur?_7

8.5 s industrial wastewater discharged to the facility? [dyes ¥ No
If yes, attach a list of the industries that discharge to your facility

8.6 Does the facility accept or process leachate from landfills? [ves No
8.7 Is wastewater land applied? Cves No

If yes, attach Form |. See: https://dnr.mo.gov/forms/780-1686-f.pdf
8.8 Does the facility discharge to a losing stream or sinkhole? CJyes W No

8.9 Has a wasteload allocation study been completed for this facility? CYes No

9. LABORATORY CONTROL INFORMATION

LABORATORY WORK CONDUCTED BY PLANT PERSONNEL

Lab work conducted outside of plant. Myes [INo
Push-button or visual methods for simple test such as pH, settlable solids. yes [V No
Additional procedures such as dissolved oxygen, chemical

oxygen demand, biological oxygen demand, titrations, solids, volatile content. [CdYes [¥] No
More advanced determinations, such as BOD seeding procedures,

fecal coliform/E. coli, nutrients (including Ammonia), Oil & Grease, \ total oils, phenols, etc. yes [/ No
Highly sophisticated instrumentation, such as atomic absorption and gas chromatograph. Clves No

10. COLLECTION SYSTEM

10.1 Are there any municipal satellite collection systems connected to this facility? [JYes IEl No
If yes, please list all connected to this facility, contact phone number and length of each collection system

LENGTH OF SYSTEM

FACILITY NAME CONTACT PHONE NUMBER (FEET OR MILES)

N/A

10.2 Length of pipe in the sewer collection system? (If available, include totals from satellite collection systems)
40,000 Feet, or Miles (either unit is appropriate)

10.3 Does significant infiltration occur in the collection system? []Yes M No

If yes, briefly explain any steps underway or planned to minimize inflow and infiltration:

MO 780-1512 (03-21)




11. BYPASSING

Does any bypassing occur in the collection system or at the treatment facility? [Yes No

If yes, explain:

12. SLUDGE HANDLING, USE AND DISPOSAL

12.1 Is the sludge a hazardous waste as defined by 10 CSR 25? [ Yes No

12.2 Sludge production, including sludge received from others: N/A Design dry tons/year N/A__ Actual dry tons/year

12.3 Capacity of sludge holding structures:

Sludge storage provided: cubic feet; days of storage; average percent solids of sludge;
[] No sludge storage is provided. []Sludge is stored in lagoon.
12.4  Type of Storage: Holding tank [] Building
Basin V] Lagoon
Concrete Pad [1 Other (Describe)
12.5  Sludge Treatment:
[[] Anaerobic Digester Lagoon [] Composting
[] Storage Tank Aerobic Digester [ Other (Attach description)

[] Lime Stabilization Air or Heat Drying

12.6  Sludge Use or Disposal:
] Land Application
[l Contract Hauler
[ Incineration
[ Solid waste landfill

Surface Disposal (Sludge Disposal Lagoon, Sludge held for more than two years)
Hauled to Another treatment facility
Sludge Retained in Wastewater treatment lagoon

O00 (008 ([OdQ

12.7 Person responsible for hauling sludge to disposal facility:
[] By applicant [] By others (complete below)

NAME EMAIL ADDRESS
N/A
ADDRESS CITY STATE ZIP CODE
CONTACT PERSON TELEPHONE NUMBER WITH AREA CODE PERMIT NO.
MO-
12.8 Sludge use or disposal facility
[]1 By applicant [] By others (Complete below.)
NAME EMAIL ADDRESS
N/A
ADDRESS CITY STATE ZIP CODE
CONTACT PERSON TELEPHONE NUMBER WITH AREA CODE PERMIT NO.
MO-

12.9  Does the sludge or biosolids disposal comply with federal sludge regulations under 40 CFR 5037?
[OYes [[INo (Explain)
N/A

MO 780-1512 (03-21)




13. ELECTRONIC DISCHARGE MONITORING REPORT (eDMR) SUBMISSION SYSTEM

Per 40 CFR Part 127, National Pollutant Discharge Elimination System (NPDES) Electronic Reporting Rule, reporting of effluent
limits and monitoring shall be submitted by the permittee via an electronic system to ensure a timely, complete, accurate, and
nationally- consistent set of data. One of the following options must be checked in order for this application to be considered
complete. Visit https://dnr.mo.gov/env/wpp/edmr.htm to for information on the Department’'s eDMR system and how to register.

[] 1 will register an account online to participate in the Department’s eDMR system through the Missouri Gateway for Environmental
Management (MoGEM) before any reporting is due, in compliance with the Electronic Reporting Rule.

| have already registered an account online to participate in the Department’s eDMR system through MoGEM.

[] I have submitted a written request for a waiver from electronic reporting. See instructions for further information regarding
waivers.

[] The permit | am applying for does not require the submission of discharge monitoring reports.

14. JETPAY

Permit fees may be payed online by credit card or eCheck through a system called JetPay. Use the URL provided to access JetPay
and make an online payment.

New Site Specific Permit: https://magic.collectorsolutions.com/magic-ui/payments/mo-natural-resources/591/

Construction Permits: https://magic.collectorsolutions.com/magic-ui/payments/mo-natural-resources/592/

Modification Fee: https://magic.collectorsolutions.com/magic-ui/payments/mo-natural-resources/596/

New General Domestic WW: https://magic.collectorsolutions.com/magic-ui/payments/mo-natural-resources/772/

15. CERTIFICATION

| certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance
with a system designed to assure that qualified personnel properly gather and evaluate the information submitted. Based on my
inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the
information submitted is, to the best of my knowledge and belief, true, accurate, and complete. | am aware that there are significant
penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME (TYPE OR PRINT) OFFICIAL TITLE TELEPHONE NUMBER WITH AREA CODE
John March Mayor 660-341-1911
SIGNATURE . DATE SIGNED

= ) _—
:_,% 5 %/‘—-——-—/ - 7 924

=

MO 780-1512 (03-21)




\Active Projects\16E2914\Documents\Permits\topomap 8.5 X 11.dgn

K:

0.9413 ft/in.

MMCEVERS-WIN10

edebolt

07:39 PM

8

1/16/2024

2650
. sypmin

40,5009

“a3N )

Y
o
o
<
o
2
I3
a
81
N )
\
v N
\ |
\ 4 \ { \
fo0 A Ji e\
iy, N \
A b
80
| : 7
| (
j— ] c
} Ve oobe ) S
[ 4 *
l 3 / a
- { 5
@
i o
i bt N 23 56 W a
| J
R — Kl " e § \
s £L ‘ [ ; ) N
) - 1
|
i N2
7 " 5 s
) | f 2
g i 3 w / &
h 4 1 i H 13 | \ i
d ) resng hconro g T - IR " . 1| N — 3,/
1 {7 16 | \f \f
o o & % | 1
[y ' | \ u
4 = — —=H ~2un
b % — 585
fell LI S - T = | H SHZ
J | ﬁdj
| OPOSED I - 34°
N N T ON IMPROVEMENTS SITE | Z Z58
\ { & vl = 05O
| ¢ Inz
75 | " 4 [T} 23
19,7 20 21 5 = =
| S § i st o w
| d ) =
3 ) o
o
> o mm———. £ —— 1 &
ex NS ST S | o - ‘ e
g . ALL 001 e
3 el R e 2
) k ; = o (@]
L 5] i A = J %]
[ K S ,;1,{.“ - 5% ] NS O n
108 Y L ¥ < X S .
) / . Pl L <o
: ) / i > Z 5
w ¥ %
3 (| f k ELE- =28
H \ { { i zdg 5 -8
: ‘ [ s e w=E ©
- LT S S T g
i N > T S S LS [ L = ] <
A I | FaxX Z - 3
e ( | < < a
V7 I B . T w oD L5J S. @
al) f N S j x O 3l 0 2p
§ 2 o i w i
rouiine ) 3 g ( - i H » % i O _j "
e i e n b | Aoregate F i o [ IS
\ H
{ \ Kipory [T w n o
\ \ —1 g5
o = < &3
N A / \ = + 2
I \ by B w =
n LY i ’ \ | \ iy cuoamen e ';_J n
5 g R R ) N s
; y oS T
P ] . { . K z3
W' ; § ‘ ‘ = (@]
| t \ z E =
\ K o 2]
5 : g ] ‘ | 2 n
3 5 4 3 3 2 3 ) 11}
0 ‘g r - { o
! 3 P T N iy | |
N SIS (S 1] T e . s s
ans 1 3 3 35 3 37 B % "
-32.6150"
Date: June 2022
Deslgned by: ccJ
by the United States Geological Si 4 B Lo ROAD CLASS|
Topied by e sl Sty - SCALE (24000 N Pa— Drawn by: XXX
Wi Gemic Sy e | (VG384) Prectsn s - ) o 0 mouerens \ 2 -
eshrldaripudincknnd L) i 10 s o s oo o sl Sy Revlewed by: ELD
e g AR e i : o g ' Y : 3
Tt oy e b i ik e ot @uuerae  [Jud Approved by: CCJ
ks et n ! T -~
Imagery. NP, hne 020 e 023 i This Lina 1s 2 Long on a 22x34 Sheet
v, o
s L TR Ymemammssentcrot ToT] L ; .
e : : coman smnvt oy N
Gz =0 s HONTH AUECA VERTCAL DATUA O 1513 o i
ke Grd ey S Ml G Shomeae
o s et i ey " IOl b nER R — Job No. I6E2914
 ieatieste
5 R 2021

BENTON & ASSOCIATES INC

Ilinols Deslign Firm
Reglstration No. 184-000B52

EXHIBIT "C"

Sheet [|of |




	GB:agc
	MISSOURI CLEAN WATER COMMISSION
	CONSTRUCTION PERMIT

	See attached.



